
CalAm Monterey Peninsula Water Supply Project N-1 ESA / 205335.01 
Final EIR/EIS March 2018 

APPENDIX N 
Resumes 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank 



 

 

Robert Battalio, PE 
Chief Engineer 

 
A registered professional engineer with a Masters in Engineering from UC 
Berkeley, Bob Battalio has 30 years of experience with flood management, 
restoration design, coastal engineering, preparation of construction documents, 
and project management. His training and work experience is focused in the 
coastal and estuarine areas, wetland and creek restoration design, and 
waterfront civil engineering projects. Bob was also one of the study leaders in the 
[...]
· Desalinated water conveyance facilities, including pipelines, a pump station, and treated
water storage tanks;

· Brine storage and disposal system including an uncovered 3 million-gallon brine storage
basin with two impermeable liners, brine discharge pipeline to a proposed Brine Mixing Facility
at the MRWPCA waste water treatment plant and a combined discharge to the existing
MRWPCA ocean outfall that discharges into MBNMS, and

· An expanded ASR system, including two additional injection/extraction wells (ASR-5 and
ASR-6 wells) and three parallel ASR pipelines: ASR Recirculation Pipeline, ASR Conveyance
Pipeline, and ASR Pump-to-Waste Pipeline. These pipelines would convey water to and from
the new ASR injection/extraction wells, and backwash effluent, from the wells to an existing
settling basin.

Seawater Intake System (USFWS and NMFS Jurisdiction)2.1.1

2.1.1.1 Slant Wells
The seawater intake system would include seven subsurface slant wells at the CEMEX Lapis Plant
site (five active at any given time and two on standby; these would consist of the converted existing
test slant well and six new wells at five new well sites). These wells would draw seawater from
groundwater aquifers that extend beneath the ocean floor for use as source water for the MPWSP
Desalination Plant. The well heads for the slant wells would be in the City of Marina, about 2 miles
(3.2 kilometers [km]) south of the Salinas River, in the retired mining area section of the CEMEX sand
mining facility (see Figure 2). The slant wells would be drilled on the landward side of the dunes
(onshore), south of the existing CEMEX access road, and extend down below the surf zone of the
adjacent MBNMS (under the seafloor) (see Figure 3). Installation of the permanent subsurface slant
wells would include the use of a 22- to 36-inch- (55- to 91-centimeter- [cm]) diameter steel casing
(see Figure 3). The completed pump columns and wellheads would be 10 inches (25 cm) in diameter.



Fort Ord
Dunes

State Park

Salinas
River State Beach

Unincorporated
Monterey County

MPWSP Desalination
Plant (Proposed)

Intake Wells - CEMEX

Marina State Beach

Dunes State Park

Marina

Seaside
Sand
City

F o r m e r  F o r t  O r d

ASR 
Wells

Terminal 
Reservoir
& ASR PS

Unincorporated
Monterey County

Del Rey
Oaks

Monterey Alt.PS

Pacific
Grove

Monterey

Monterey State Beach

Monterey State Beach

MRWPCA
Regional Wastewater
Treatment Plant

Castroville

Carmel Valley Pump 
Station (Proposed)

MRWPCA Ocean
Outfall and Diffuser (Existing)

CSIP 
Pond (existing)1

1

156

218

68

183

URS Oakland CA 5/22/2017 USER alvarezo PATH L:\Projects\GIS\Projects\CAW_Monterey\Maps\Biology\2016\NMSF_BA\Fig2_Overview.mxd

Monterey Peninsula Water Supply Project
Figure 2

Monterey Peninsula Water Supply Project
Overview

MRWPCA Ocean Outfall and
Diffuser (Existing)

Proposed Project Facilities
ASR Conveyance Pipelines
ASR Pump-to-Waste Pipeline
ASR Recirculation Pipeline
Alternative Feedwater Pipeline
Brine Discharge Pipeline
Carmel Valley Pump Station
Castroville Alt. 1
Castroville Alt. 2
Desalinated Water Pipeline
Source Water Pipeline
Transmission Main
Pipeline to CSIP Pond
Slant Well

Project Location

i0 3

Miles

NOTE:
*The ASR Pipelines are ASR Conveyance Pipeline,
the ASR Pump-to-Waste Pipeline, and the ASR Recirculation
Pipeline. See Figure 3-9a for the individual pipeline alignments.

Source: CPUC/MBNMS 2017



Biological Assessment – National Marine Fisheries Service
Monterey Peninsula Water Supply Project

Project Description 2-3

June 2017

The six new permanent slant wells would be approximately 900 to 1,000 feet (274 to 305 meters)
long and drilled at approximately 14 degrees below horizontal, extending offshore 161 to 356 feet
(49 to 111 meters) seaward of the year 2020 mean high water3 (MHW) line, to a depth of 190 to
210 feet (58 to 64 meters) beneath the seafloor. All construction activities and ground disturbance
would occur above mean sea level, landward of the 2020 MHW line. However, the well casings would
extend seaward and subsurface of the 2020 MHW line, below the seafloor within MBNMS.
The seven slant wells would be located at five new wellhead sites plus the one existing test slant well
site, all of which would be located along the back (inland side) of the dunes. The well sites are
numbered sequentially, with Site 1 being the northernmost site and Site 6 the southernmost site. The
test slant well site (Site 1) and four new sites (Sites 3 through 6) would each have one slant well, and
one site (Site 2) would have two slant wells (see Figure 3). Site 2 would be located about 650 feet
(198 meters) south of Site 1. Sites 2 through 6 would be drilled over a total distance of about 975 feet
(297 meters). Sites 3, 4, and 5 would be spaced approximately 250 feet (76 meters) apart.
The well sites would include the following facilities per well: above ground wellhead(s); a below
ground mechanical piping vault (12 feet x 6 feet x 6 feet) for meters, valves, and gauges, etc.; an
electrical enclosure; and a pump-to-waste basin (see Figure 3). Each wellhead would be located
aboveground for ease of maintenance. Each slant well would be equipped with a 2,500 gallons per
minute (gpm), 300 horsepower (hp) submersible well pump. The electrical controls for operation of
the slant wells would be housed in a single-story, 17-foot-long, by 10-foot-wide, 10-foot-high
(5.2-meter-long by 3-meter-wide by 3-meter-high) fiberglass enclosure located at each of the six
well sites. Each site would also have a pump-to-waste basin for the percolation of turbid water
produced during slant well startup and shutdown. The pump-to-waste basin would be constructed of
rip rap material, approximately 1 to 2 feet deep, 12-foot-long, and 8-foot-wide (0.3 to 0.6 meters
deep, 3.6-meter-long, and 2.4-meter-wide). The new permanent slant wells and associated
infrastructure at Sites 2 through 6 would be constructed on a 5,250 – to 6,025-square-foot graded
pad located above the maximum high tide elevation on the inland side of the dunes. A 750-foot-long,
42-inch-diameter (228-meter-long, 107–cm-diameter) buried NSF/ANSI 61-certified pipe would
collect the seawater pumped from Sites 2 through 6 and convey it to the proposed buried Source
Water Pipeline located at the existing CEMEX access road.

2.1.1.2 Test Slant Well and Long-Term Aquifer Pump Test
CalAm built a test slant well at the CEMEX Lapis Plant retired sand mining area. The test slant well is
currently operating as a pilot program to collect data. The environmental effects associated with
construction and operation of the test slant well were evaluated in November 2014 under CEQA/
NEPA requirements by the City of Marina/California Coastal Commission and NOAA MBNMS,
respectively. The test well is permitted through February 2018; therefore, construction and operation
of the test slant well are not evaluated in this document. The data from the pilot program would
inform the final design of the subsurface slant wells, the overall seawater intake system, and the
MPWSP Desalination Plant treatment system. The test slant well facilities include the test well, a
submersible well pump, a wellhead vault, electrical facilities and controls, temporary flow
measurement and sampling equipment, monitoring wells, and a temporary pipeline connection to the
adjacent MRWPCA ocean outfall pipeline for discharges of the test water. The test slant well was
drilled at 19 degrees below horizontal and is approximately 720 feet (220 meters) long.
CalAm proposes to convert the test slant well into a permanent well after testing is done and operate
it as part of the MPWSP seawater intake system. The construction of the additional conveyance and
treatment facilities needed to convert the test slant well to a permanent well is evaluated in this
document. The conveyance and treatment facilities for the source water produced from the
subsurface slant wells are described below.
3 The 2020 MHW at the Monterey Tide Gauge NOAA#9413450 equals 1.53 m (5.02 ft.) NAVD88, considering a high sea level rise scenario

of 8.1 cm (3.2 in) by 2020 (5.46 ft. by 2100).



Biological Assessment – National Marine Fisheries Service
Monterey Peninsula Water Supply Project

Project Description 2-4

June 2017

TABLE 1 SUMMARY OF PROPOSED FACILITIES

Facility Description
Potential to Affect
Resources under
the USFWS/NMFS
Jurisdiction

Seawater Intake System

Subsurface Slant Wells
Approximately 15.5 mgd of seawater
(i.e. source water) drawn from beneath
the ocean floor in MBNMS for use as
source water for the desalination plant

● Seven slant wells at the CEMEX plant site
extending offshore beneath Monterey Bay
into MBNMS (the conversion of an existing
test slant well into a permanent well plus six
new wells at five new sites), with up to five
wells operating at any given time and two
wells maintained on standby

● The six new slant wells would be grouped
into five new sites: four with one well each
and with two wells; each well would have a
wellhead, mechanical piping vault (meter,
valves, and gauges); one electrical control
enclosure, and one pump-to-waste basin

USFWS

Source Water Pipeline
Conveys the combined source water
from the slant wells to the desalination
plant

● 2.7-mile-long, 42-inch-diameter pipeline
● Two hydraulic surge tanks would be located

near the collector pipe/Source Water
Pipeline connection point, south of the
CEMEX access road and inland of the dunes.

USFWS

Desalination Facilities

Pretreatment System
Treat source water to remove
suspended solids and dissolved
contaminants

● Pressure filters or multimedia gravity filters
would be housed within a 6,000-square-foot
pretreatment building

● Two 300,000-gallon backwash supply and
filtered water equalization tanks

● Two 0.25-acre, 6-foot-deep, lined backwash
settling basins with decanting system

USFWS

Reverse Osmosis System
Remove salts and other minerals from
pretreated source water

● Dual-pass RO system consisting of four
active modules and one standby module,
with each module producing 1.6 mgd of
“permeate” (the purified water produced
through the RO membrane)

● Ultraviolet light disinfection system (if
required)

● The RO, post-treatment systems, and
chemical storage tanks would be housed
within a 30,000-square-foot process and
electrical building

USFWS

Post-Treatment System
Adjust the hardness, pH, and alkalinity
of the desalinated product water, and
disinfect the water in accordance with
drinking water requirements

● Chemical feed lines and injection stations
(for carbon dioxide, lime, sodium hydroxide,
phosphate-based corrosion inhibitor, and
sodium hypochlorite)

USFWS



Biological Assessment – National Marine Fisheries Service
Monterey Peninsula Water Supply Project

Project Description 2-5

June 2017

TABLE 1 SUMMARY OF PROPOSED FACILITIES

Facility Description
Potential to Affect
Resources under
the USFWS/NMFS
Jurisdiction

Chemical Storage
The capacity would range from less
than 5,000 gallons to 20,000 gallons,
depending on the treatment chemical

● Chemical storage tanks with secondary
containment

● Sumps and sump pumps

USFWS

Administrative Building
House restrooms, locker rooms, break
rooms, conference rooms, electrical
controls, laboratory facilities, equipment
storage and maintenance, and electrical
service equipment

● 4,000- to 6,000-square-foot building USFWS

Brine Storage and Disposal Facilities

Brine Storage and Disposal
Brine (seawater concentrate) produced
during the RO process would be
conveyed to the brine storage basin at
the MPWSP Desalination Plant before it
is conveyed to the wastewater
treatment plant for disposal into waters
of MBNMS

● 3-million-gallon brine storage basin
● 1-mile-long, 30-inch-diameter Brine

Discharge Pipeline

USFWS

MRWPCA Ocean Outfall Pipeline and
Diffuser (existing)
Convey 8.99 mgd of brine from the
wastewater treatment plant to the
existing ocean outfall pipeline in
MBNMS, which terminates at a diffuser
located offshore that would discharge
the concentrate into Monterey Bay

● Existing 2.3-mile long, 60-inch-diameter
pipe (onshore portion)

● Existing 2.1-mile-long, 60-inch-diameter
pipe (offshore portion)

● Existing 1,100-foot-long existing diffuser
with 172 ports (129 ports are open and 43
are closed), each 2 inches in diameter and
spaced 8 feet apart on alternating sides

NMFS (Offshore,
and Diffuser) and
USFWS

Desalinated Water Conveyance and Storage Facilities

Clearwells (Water Storage Tanks) and
Clearwell Pump Station
Pump water from the post-treatment
process to the clearwells, which serve
as holding tanks

● 6.4-mgd capacity, 120-hp pump
● Two 100-foot-diameter, 1,750,000-gallon

aboveground storage tanks (providing a
total combined storage volume of 3.5 million
gallons)

USFWS

Desalinated Water Pump Station
Pump desalinated product water to
either 1) the CalAm water system; or
2) the CCSD and/or CSIP as Salinas
Valley return flows

● 6.4-mgd capacity, 800-hp pump to pump
water through the Desalinated Water
Pipeline to the CalAm water system

● 1.4-mgd, 20-hp pump to pump water
through the Salinas Valley Return Pipeline to
CSIP Pond or the Castroville Pipeline to
CCSD

USFWS

Desalinated Water Pipeline
Convey desalinated product water from
the clearwells at the MPWSP

● 3.3-mile-long, 36-inch-diameter pipeline USFWS



Biological Assessment – National Marine Fisheries Service
Monterey Peninsula Water Supply Project

Project Description 2-6

June 2017

TABLE 1 SUMMARY OF PROPOSED FACILITIES

Facility Description
Potential to Affect
Resources under
the USFWS/NMFS
Jurisdiction

Desalination Plant to the Transmission
Main at Reservation Road

New Transmission Main
Convey desalinated product water
between the Desalinated Water
Pipeline at Reservation Road and ASR
facilities at General Jim Moore
Boulevard

● 6-mile-long, 36-inch-diameter force main USFWS

Carmel Valley Pump Station
500-square-foot facility that would
provide the additional pressure needed
to pump water uphill through the
existing Segunda Pipeline into Segunda
Reservoir

● 3 mgd, 100-hp pump station USFWS

Castroville Pipeline
Convey desalinated product water from
the MPWSP Desalination Plant to the
CSIP distribution system and the CCSD
Well #3
● Product water to be delivered to the

CSIP system via a new connection
point located approximately halfway
along the pipeline alignment at
Nashua Road and Monte Road

● At the northern pipeline terminus,
product water to be delivered to the
CCSD at Del Monte Ave & Merritt St

4.5-mile-long, 12-inch-diameter
pipeline extending from MPWSP
Desalination Plant to Castroville

NMFS and USFWS

Pipeline to CSIP Pond
Convey desalinated product water from
the MPWSP Desalination Plant to the
CSIP pond for subsequent delivery to
agricultural users in the Salinas Valley

1.2-mile-long, 12-inch-diameter pipeline USFWS

ASR System

Six ASR Injection/Extraction Wells
(four existing wells and two
proposed):
● ASR-1 and ASR-2 wells (existing)
● ASR-3 and ASR-4 wells (existing)
● ASR-5 and ASR-6 wells (proposed)
Used to inject Carmel River water and
desalinated product water into the
Seaside Groundwater Basin for storage;
during periods of peak demand, would
be used to extract stored water for

● Two proposed 1,000-foot-deep injection/
extraction wells (ASR-5 and ASR-6 wells)
with a combined injection capacity of
2.2 mgd and extraction capacity of 4.3 mgd

● Four existing injection/extraction wells
(Phase I and II wells)

USFWS



Biological Assessment – National Marine Fisheries Service
Monterey Peninsula Water Supply Project

Project Description 2-7

June 2017

TABLE 1 SUMMARY OF PROPOSED FACILITIES

Facility Description
Potential to Affect
Resources under
the USFWS/NMFS
Jurisdiction

delivery to customers

ASR Pipelines:
1. ASR Recirculation Pipeline
2. ASR Conveyance Pipeline
3. ASR Pump-to-Waste Pipeline
4. Transmission Main to ASR Well

Pipeline
ASR Recirculation pipeline would be
used to convey water from existing
conveyance pipelines and
infrastructure at Coe Avenue and